
Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

Certification 

This report was prepared by CH2M Gore & Storrie Limited, Reid Crowther & Partners, 
Ltd., Wardrop Engineering Inc., and TetrES Consultants Inc., under the direction of a 
professional engineer registered in the Province of Manitoba. It is intended solely for the 
use of the City of Winnipeg, Manitoba, for which it was prepared, and for the purposes 
and within the limitations stated in the report. 

Engineer's Seal 

Table of Contents 

Volume 1 Executive Summary and Summary Report


Section Page


Acknowledgements................................................................................................................. vi 
[...]
Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

• Concerns relating to the public health of the utility customers in two areas; the risk 
of an outbreak of waterborne disease caused by chlorine resistant pathogens, and the 
existence of disinfection by-products in excess of the guidelines. 

• Concerns regarding the aesthetic parameters of drinking water (e.g. taste and 
odour) 

This report summarizes the results of a four-year program carried out by a team of 
consultants to identify the most appropriate water treatment for the City. This report 
provides the science on the recommended type of water treatment and will assist in the 
decision making process of whether or not to build a water treatment plant (WTP). 

Currently, Winnipeg's water supply is continuously chlorinated at the Shoal Lake 
headworks before flowing through an aqueduct to Winnipeg. Continuous chlorination at 
the headworks serves the following purposes: 

• Pathogen control for public health protection 

• Control of slime forming on the aqueduct walls, which decreases flow capacity 

• Improvements to taste and odour by oxidizing taste and odour-causing 
compounds 

• A deterrent to zebra mussels entering the aqueduct, colonizing and decreasing flow 
capacity, should zebra mussels be found in Shoal Lake. 

The reliance on chlorination for treatment has two shortfalls; it has little effect on chlorine-
resistant organisms such as the pathogen-parasite Cryptosporidium, and chlorination also 
forms disinfection by-products (formed when chlorine reacts with natural organic matter 
in the water) that are associated with adverse health effects such as cancer. Another public-
health concern is that Winnipeg's drinking water does not have a physical barrier against 
pathogens; i.e. filtration. 

An additional water quality issue is taste and odour, which is primarily related to seasonal 
algae blooms at Shoal Lake and the Deacon Reservoir. 

In 1996 public health and water treatment specialists, including world-class authorities, 
assessed the health risk associated with Winnipeg's current water supply system. They 
unanimously recommended that Winnipeg provide additional treatment for the 
protection of public health. Subsequently, the consultant team reviewed existing and 
anticipated water quality guidelines in both Canada and the U.S. to identify the water 
quality goals to be achieved through treatment. A review of a long list of potential water 
treatment processes to achieve the goals resulted in a short list of two treatment processes 
to be examined in detail. Should new technologies develop which may be applicable for 
Winnipeg, a process comparison model has been developed to compare the ability of the 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (5 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

process to meet the established treatment goals. 

A pilot-scale WTP was designed to test each of the two treatment types. The pilot plant 
was fabricated and installed at the Deacon Booster Pump Station by Water and Waste 
Department forces. The pilot plant was operated over 16 months through four different 
Shoal Lake water quality seasons which provided strong confidence in the 
recommendations regarding the best water treatment process, currently available, to meet 
the goals established for the City. 

The pilot program report recommended a four step treatment process of (1) Dissolved Air 
Flotation (DAF) for suspended solids, algae, and organics removal, (2) Ozonation for 
primary disinfection (including Cryptosporidium disinfection) and taste and odour control, 
(3) Biological Activated Carbon (BAC) Filters as a second (physical) barrier for pathogen 
removal and organics removal, and (4) Chloramination for disinfection throughout the 
distribution system. The comprehensive pilot program also demonstrated the suitability 
of higher than normal design parameters for Winnipeg's source water, which could save 
millions of dollars in WTP construction costs over a conventional design. 

The recommended four step treatment process is necessary to meet all the water quality 
goals established for the City, and it has the additional benefit of providing multiple 
treatment barriers to maximize the delivery of the key water treatment goals of pathogen 
removal, DBP control and taste and odour control. 

A remaining issue is the need to control zebra mussels and slime in the aqueduct, which 
would still be required even if a WTP was built. Currently this is accomplished with 
continuous chlorination at the entrance to the aqueduct. The disinfection by-products 
produced by continuous chlorination may exceed future guidelines. Two options are 
available; (1) include additional, costly, treatment facilities for removal of disinfection by-
products (e.g. Granular Activated Carbon (GAC) Contactor); or (2) use a different method for 
controlling zebra mussels and slime. Alternative methods for zebra mussels and slime 
control will be evaluated in the future. Therefore a GAC Contactor, the likely more 
expensive method, was not included in the conceptual design of the WTP. 

After the evaluation of several potential sites for a new WTP, two sites were selected as 
being the most appropriate for the conceptual design: (1) adjacent to the Deacon Reservoir 
(Deacon) and (2) in the City represented by a location near the MacLean Reservoir 
(MacLean). The size of the WTP was selected to meet the maximum day demand during a 
hot, dry year, which was estimated at 515 megalitres per day (ML/d). It was forecast that 
the maximum day demand of 515 ML/d would not change during the 40-year design 
period. This was due to the conclusion that the anticipated modest increase in population 
would be offset by the reduction in per capita water demand from more efficient use of 
water. 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (6 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

The layout of the WTP would be basically the same whether at Deacon or MacLean. The 
main difference between the two sites was the need for a new raw water pumping station 
at Deacon (the existing Deacon Booster Pumping Station would become the finished water 
pump station) versus the need for a new aqueduct interconnect and raw water storage for 
the MacLean site. 

The operation of the WTP will result in the production of waste materials (residuals). The 
residuals could be processed in a number of ways from disposing of all residuals to the 
sanitary sewer to processing the residuals on site and disposing the solids in a landfill. 

The estimated project capital cost for the WTP ranged from approximately $137 million at 
the Deacon site to approximately $167 million at the MacLean site. Cost estimates done at 
the conceptual design stage are not considered refined enough for budgeting purposes; 
therefore a second, more detailed, cost estimate was carried out and reported in a separate 
study. The annual operating and maintenance cost was estimated to be approximately 
$8.3 million. 

The conceptual design also recommended that a comprehensive flushing program be 
carried out in the water distribution system prior to operation of the WTP. The intent is to 
clean out "old" deposits in the distribution system prior to the addition of the "new and 
cleaner" water. 

If the decision is made in 2000 to construct the WTP, it is estimated that it could be in 
service at the end of 2006. Approximately three years will be required for site selection 
and optimization studies, environmental approvals, functional design, value engineering 
review and City approvals. Delivery of the project can take many paths from conventional 
design and tendered construction to complete privitization. The evaluation of the 
different types of project delivery would take place after a decision is made to construct 
the WTP. 

Glossary of Terms 

µg/L micrograms per Litre	 Small concentrations of substances in 
water 

% TS Percent total solids A measure of the consistency of sludge 

°C degrees Centigrade Temperature 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (7 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

BAC Biological activated 	 Filter media (exhausted GAC) supporting 

removal 
carbon biological activity for enhanced organics 

Cl Chlorine Common water disinfectant 

Crypto Cryptosporidium	 Gastrointestinal disease causing parasite; 
causing cryptosporidiosis 

DAF Dissolved air flotationWater treatment clarification process 

EIA	 Environmental 
Impact Assessment 

FTW Filter-to-waste 

GCDWQ	 Guidelines for 
Canadian Drinking 
Water Quality 

giardia Giardia Lamblia 

G-value


H2O2 Hydrogen Peroxide


HAA Haloacetic acid


HRT	 Hydraulic residence 
time 

log logarithm 

mg/L milligrams per litre 

mL millilitre 

ML/d Megalitres per day 

A study required under Federal Law to 
assess the probable impacts of a 
development on the environment 

The practice of wasting the initial 
volumes of (typically low quality) filtered 
water immediately after backwashing 

Drinking water quality guidelines for 
Canada 

Gastro-intestinal disease causing parasite; 
Giardia causes giardiasis, or “beaver 
fever” 

A measurement of mixing intensity 

A strong oxidizing agent used for 
destroying excess ozone residual and for 
advanced oxidation processes 

By-product formed when chlorine reacts 
with organics in water (health concern) 

Theoretical time required for water to 
pass through a process 

90% reduction of water contaminant 

Concentration in water; also known as 
ppm, or parts per million 

small volume of water constituent 
(1/1000th of a litre) 

Water flow rate (1 megalitre = 1 million 
litres) 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (8 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

NTU Nephelometric Measure of clarity of water 
turbidity unit


O&M	 Operation and 
Maintenance 

O3 Ozone 

PACl	 Polyaluminum 
Chloride 

PSA	 Pressure swing 
adsorption 

T & O Taste and odour 

THAA	 Total Haloacetic 
Acids 

THM Trihalomethane 

Cost to run the WTP 

Strong oxidizing agent and water 
disinfectant 

A polymeric coagulant 

A process for separating oxygen from air; 
used for on-site oxygen production as a 
raw material for ozone generation 

Aesthetic quality of water 

Total HAAs formed when Cl disinfection 
or waters with organics present 

By-product formed when chlorine reacts 
with organics in water (health concern) 

TOC Total Organic Carbon Measure of organic content in water; a 
possible indicator of THM formation 
potential upon Cl disinfection 

TON Threshold odour Parameter to measure odour in water 
number 

TTHM Total All THMs formed when Cl disinfection or 
Trihalomethanes waters with organics present 

UFRV Unit filter run volume Measure of the efficiency of filters 

USEPA	 Environmental Water quality regulator in the U.S. 
Protection Agency 

USEPA	 United States Water quality regulator in U.S. 
Environmental 
Protection Agency 

WTP Water treatment plant Required for public health protection 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (9 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

The City of Winnipeg's Drinking Water Quality 
Enhancement Program 
Introduction 
This report will Need for This Report 
assist in the Since 1919 the City of Winnipeg has enjoyed a high quality reliable 
decision on water supply from Shoal Lake. The water quality has been high 
whether or not enough that the addition of chlorine for disinfection and fluoride 

for prevention of tooth decay was the only treatment required.to proceed Recent planning studies have recommended that the City plan to
with a water implement full water treatment.The need to consider 
treatment plant implementation of treatment has been driven by three major 

issues: 
• Evolution of much more stringent water quality guidelines 
(Canada) and regulations (U.S.) to protect public health 

• Concerns regarding public health with respect to the existence of 
disinfection by-products in excess of guidelines in Winnipeg's 
drinking water resulting from chlorination of the water; and the risk 
of a significant outbreak of waterborne disease caused by chlorine-
resistant pathogens. 

• Concerns regarding the aesthetic parameter of drinking water (eg. 
taste and odour) 

The City of Winnipeg will be deciding whether or not to proceed with 
the construction of a water treatment plant. In preparation for making 
this decision, the City has been evaluating its long term water supply 
and treatment needs, and has recently completed a four-year program 
analysing applicable water treatment technologies and developing the 
conceptual design of a water treatment plant. This report summarizes

A planning the results of this four-year program and will be a valuable resource to
study carried assist in the decision making process. 
out by the Background 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (10 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

City's Water The City of Winnipeg (the City) Water and Waste Department has
and Waste carried out a series of studies to ensure water quality and quantity 
Department requirements are adequately met for the next 50 years. 

recommended The 1993 Regional Water Conceptual Planning Study recommended that 
that the City the City begin preparation for construction of a water treatment plant. 

plan to Bench-scale testing and preliminary pilot testing was carried out in 1994 

implement 
by CH2M Gore and Storrie. 

water In September 1995, the City retained the consultant team of CH2M Gore 
and Storrie Limited (CG&S), Reid Crowther and Partners (RCPL), andtreatment to Wardrop Engineering Inc. (Wardrop), with TetrES Consultants Inc.

improve public (TetrES) as an associate, to carry out the next phase of the water 
health treatment plant project: 

protection. • A scoping study 
• Phase 2 pilot program 
• Conceptual design of the water treatment plant 

Subsequent to project award, the three firms – CG&S, RCPL, and 
Wardrop – formed the Winnipeg Water Consortium (WWC). 

Scoping Study 
The scoping study involved the preparation of four separate technical 
memoranda (TM) and one report: 

TM # 1 Future Water Quality and Treatment Goals

TM # 2 Evaluation of Alternative Plant Locations

TM # 3 Discussion of Continued Chlorination of Aqueduct (Zebra 

Mussel Control)

TM # 4 Water Quality Database Management System


Report The Winnipeg Water Supply – Water-borne Health Risk 
Assessment 

These documents are discussed within this summary report. 

Phase 2 Pilot Program 
The Phase 2 pilot plant, constructed by the City at the Deacon Booster 
Pumping Station, was commissioned in June 1996 and operated 
continuously through five raw water quality seasons and completed 
operation in September 1997. The results of the pilot project were 
important input to the conceptual design, discussed below. The 
successful pilot program was written up in a three-document final 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (11 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

report, subitted to the City in June, 1998 and titled City of Winnipeg, 
Water Treatment Plant, Phase 2 Pilot Program. The two documents, 
comprising the final report are titled: 

• Volume 1 Executive Summary and Summary Report 
• Volume 2 Report 
[...]
file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (26 of 48) [11/30/2001 8:50:24 AM] 

http://www.winnipeg.ca/waterandwaste/pdfs/water/fig-sr-2.jpg
http://www.winnipeg.ca/waterandwaste/pdfs/water/fig-sr-3.gif
http://www.winnipeg.ca/waterandwaste/pdfs/water/fig-sr-4.gif


Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

Area Unit Process 
100 Raw Water Storage and Pumping 

200 Pre-treatment Chemicals Coagulation 

300 Flocculation and Dissolved Air Flotation Clarification 

400 Ozonation (Primary Disinfection) 

500 Filtration 

600 Post-treatment Chemicals 

700 Treated Water Storage and Pumping 

800 Residuals Handling 

900 Granular Activated Carbon Filtration Adsorption (Future) 

The layout of the plant is shown in Figure SR-5. The layout design is 
suited to a large flat site and configured for a balanced cut and fill, 
assumed to be the most cost-effective construction method. This layout is 
more suited to the MacLean site but can also be applicable to the Deacon 
Reservoir location. 

Main access to the facility will be through the administration lab area 
located at the front of the building. Chemical delivery and storage areas 
have been located at the rear of the main building to reduce truck traffic 
at the front of the building. This location also facilitates chemical 
delivery by rail, if that option is chosen. Similarly, the solids handling 
processes have been located in a separate building located behind the 
main plant building for ease of large truck access. 

The overall building elevation was determined to allow the large treated 
water clearwell to be just below grade, thereby minimizing the visual 
impact of this large structure. The resulting building profile shows 
approximately two stories aboveground. 

Raw Water Facilities 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (27 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

Raw water 
supply 
facilities are 
different for 
each plant 
location 

Figure SR-5 

Figure SR-6 

Modifications 
to Deacon 
Booster Pump 
Station are 
required for 
raw water 
supply to WTP 
in City 

WTP at Deacon Reservoir 
Currently, the raw water supply flows by gravity from the Deacon 
Reservoir (with supplemental pumping by the Deacon Booster Pump 
Station in the summer) to the City's three distribution reservoirs 
(MacLean, McPhillips, and Wilkes). If the WTP were built at the Deacon 
Reservoir, two options for raw water supply exist; gravity supply or 
pumped supply. A schematic of the hydraulic profile for Deacon is 
shown in Figure SR-6. 

The existing pumps in the Deacon Booster Pump Station are low enough 
that the WTP could be built below grade and have raw water supply by 
gravity, thereby eliminating the raw water pumping station. (The 
original Booster Station design anticipated a WTP being built at the 
Deacon Reservoir.) However, the additional cost to build the WTP 
below grade would exceed the cost of the raw water pumping station. 
Therefore a raw water pump station has been assumed for the final 
design. 

WTP in City 
The Deacon Booster Pump Station was designed to accommodate two 
pumps for the Branch I Aqueduct and four pumps for the Branch II 
Aqueduct, with one spare pump for either aqueduct. Currently, 2 pumps 
(plus one stand-by pump) in the Deacon Booster Pump Station supply 
water to Branch II. Building a WTP in the City would require installing 
two new pumps for Branch I, modifying the existing two pumps for 
Branch II, and adding a third pump for Branch II. The pumps would 
likely be installed so that they could pump to either Branch Aqueduct in 
order to pump the maximum flow possible down one aqueduct if the 
other aqueduct were out of service. The maximum allowable flow 
capability for each aqueduct, without exceeding the design pressure or 
maximum flow velocity, follows: 

• Branch I Aqueduct 275 ML/d 
• Branch II Aqueduct 306 ML/d 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (28 of 48) [11/30/2001 8:50:24 AM] 

http://www.winnipeg.ca/waterandwaste/pdfs/water/fig-sr-5.gif
http://www.winnipeg.ca/waterandwaste/pdfs/water/fig-sr-6.gif


Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

Additional raw 	A raw water facility at a WTP within the City could require three 
components that would not be required at the Deacon Reservoir

water facilities location; these components are shown schematically in Figure SR-7.
are required 
for a WTP in 
the City 

Balancing Storage 
A water treatment plant operates most efficiently when it runs for long 
periods of time at a steady flow rate. It is not practical to operate the 
Deacon Booster Pump Station at a constant flow rate that exactly 
matches the WTP process rate. Therefore approximately 1.25 ML of 
storage would be required at the WTP to balance the small fluctuations 
in the aqueduct supply rate. This would require an above ground 
storage reservoir to allow gravity flow into the rapid mix and 
flocculation basins. 

Surge Control Facility 
The raw water supply into the balancing storage reservoir cannot be 
regulated at the WTP since control devices could cause high pressure 
surges in the aqueducts, resulting in possible structural damage, 
especially to the older Branch I Aqueduct. A surge control tower could 
be added to the balancing reservoir to eliminate this possibility. 

Emergency Storage Reservoir 
A remote possibility exists for a power failure at the WTP and not at the 
Deacon Booster Pump Station when the pumps were running. Since 
there is no flow control on the raw water supply at the WTP, the 
balancing storage reservoir might quickly fill and spill over while the 
Deacon pumps continue to run. A 9.3 ML underground storage reservoir 
has been included in the conceptual design to store the excess water. 
This reservoir could also be used to contain other periodic flows such as 
filter-to-waste, return backwash decant, and excess finished water. 

Figure SR-7 
Plant Process Systems 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (29 of 48) [11/30/2001 8:50:24 AM] 

http://www.winnipeg.ca/waterandwaste/pdfs/water/fig-sr-7.gif


Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

The recommended treatment process that accomplishes all the waterFive process quality goals consists of five different process steps. Although these
steps provide process steps are the minimum number of process steps to meet all the
multiple levels goals, an added benefit is that each process step accomplishes more 
of public than one goal. The result is that there are multiple barriers which 

substantially reduces the risk of not meeting the treatment goals. Tablehealth SR-3 presents an overview of the treatment benefits provided by these
protection and five processes.
desired 
aesthetic 
benefits 

Table SR-3 Treatment Benefits Provided by Recommended Water Treatment Processes 

Pathogen 
Removal and 
Disinfection 

DBP control Taste and Odour 
treatment 

Organics 
Reduction 

Distribution 
System 

Regrowth and 
Corrosion 

Control 

Enhanced 
Coagulation + 
Dissolved Air 
Flotation 

X X X X X 

Ozone primary 
disinfection and 
oxidation 

X X X X 

BAC filtration X X X X X 
Chloramination 
secondary 
disinfection 

X X X X 

Water 
stabilization X 

Total number of 
treatment barriers 4 4 4 3 4 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (30 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

Enhanced Coagulation and Filter Aid Addition 
During the Phase 2 Pilot Program, the primary coagulants tested were 
aluminum sulphate (alum), ferric chloride, and polyaluminum chloride 
(PACl). These coagulants were tested with different coagulant-aid 
polymers and several ionic filter-aid polymers. The preferred chemicals 
resulting from the program follow: 

• Sulphuric Acid for pH adjustment for coagulation 
• Ferric Chloride for coagulation 
• Percol LT22 for filter-aid polymer 

These chemicals provide superior organics and particle removal. 

Primary Disinfection 
An ozone system was selected to provide primary disinfection 
downstream of the DAF system and upstream of the filters. The overall 
water treatment process is designed to provide 4-log (99.99%) 
removal/inactivation of Cryptosporidium oocysts. Cryptosporidium 
disinfection is not currently regulated in Canada but it is likely to be an 
expectation of the guidelines of the future. In the interest of public 
health protection, a target of 4-log removal was selected since it 
represents the most stringent regulatory requirements currently under 
review in the U.S. where it is currently believed to be appropriate for 
public health protection. The following points describe the ozone 
system: 

Ozone source either 
off-site purchased liquid oxygen or 
on-site produced oxygen gas 
Number of ozone generators two 
duty, one standby – each with 
capacity of 340 kg/day 
Number of ozone contactors 
three in parallel 

Number of stages per contactorsix 
Ozone destructors one 
duty, one standby – thermal 
catalytic 

In addition, hydrogen peroxide will be added prior to the filters to 
quench any residual ozone and to provide advanced oxidation 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (31 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

capabilities for taste and odour treatment. 

Secondary Disinfection 
Choramination was selected over chlorine for the following reasons: 

• Lower levels of potentially-harmful disinfection by-products 
(DBPs) in the distribution system 

• Lower levels of taste and odour 

• A more persistent disinfectant in the distribution system 

Chloramine production would begin after the backwash supply piping, 
downstream of the filters but upstream of the clearwell. Gaseous 
chlorine and aqua ammonia have been selected as the system to 
generate the chloramines. An optimization study is recommended prior 
to detailed design. 

Final pH Adjustment and Stabilization 
Chemicals are added downstream of the chloramination and prior to 
the clearwell for final pH adjustment so that the chemical added for 
water stabilization (phosphoric acid) continues to work as designed. 
The water stabilization program addresses lead levels in the drinking 
water caused by lead pipe service connections. Fluoride is also added to 
aid dental health. 

Two types of Dissolved Air Flotation (DAF) 
particle The DAF system involves rapid mixing of the coagulant, ferric chloride, 
removal a flocculation phase to develop the flocs for removal by DAF, and the 

DAF step. Pilot testing determined that a very high design loading rateprocesses are could be selected, resulting in a smaller facility. Since the WTP is not
utilized in the designed to be operated as a direct filtration plant, the DAF system is 
WTP designed to not be bypassed (i.e. the flocculation basins are directly 

coupled to the DAF basins). Following is a summary of the DAF system 
design: 

Rapid mixing type 

sidestream diffusion mixing using 

pressurized water jets

Flocculation system 

mechanical vertical


file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (32 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

Number of flocculation trains 

two

Number of flocculation basins per train 

five

Number of cells in series 

three

DAF trains two

DAF basins per train 

five

Float removal 

mechanical using reciprocating scraper to 

one sump per train


Filtration System 
The pilot program also determined that filters could be designed for a 
very high loading rate and identified a media and filter depth that 
offered additional benefits over typical designs. GAC media, operated in 
a biological mode, was selected over anthracite since it performed better 
for ozone by-products removal and removal of taste and odour 
compounds. 

Filter operation will be constant rate, constant head with a control valve 
to control each filter flow. Clean bed head loss is expected to be between 
0.7 m to 1.0 m. Terminal head loss is an additional 3.0 m. Filter 
backwashing will be with non-chloraminated water and initiated at any 
of the following points: 

• Turbidity > 0.1 NTU 
• Total particles > 20 mL 
• Terminal head loss 

Backwashing will be air only, followed by simultaneous air and water, 
followed by water-only sequencing. Filter-to-waste will go to the head of 
the WTP. Additional design information for the filters include the 
following: 

• Filter loading rates - 30 m/h on peak day; 17 - 25 m/h normal 
operation 
• Filter layout - nine duty, one standby 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (33 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

A granular 
activated 
carbon 
contactor 
facility has 
been 
considered but 
may not be 
needed 

Finished water 
storage will be 
the same at 
each WTP 
location but 
the finished 
water pumping 
stations will be 
different 

Potential Future Granular Activated Carbon Contactor 
If the City continues with the current practice of continuous chlorination 
of the Shoal Lake Aqueduct after the WTP is operational, a granular 
activated carbon (GAC) contactor facility might be required at the WTP. 
The continuous chlorination would continue as a deterrent to zebra 
mussels entering and/or surviving the aqueduct and slime growth 
within the aqueduct. The need for the facility would result from more-
stringent regulations for the removal of chlorine disinfection by-
products, specifically THMs. 

However, it is likely that the City would change to another method of 
aqueduct protection rather than building a very expensive GAC 
contactor facility. 

Finished Water Storage and Pumping 
The conceptual design of finished water pumping at a WTP at the 
MacLean location identified three separate pumping stations—one for 
each of the three distribution reservoirs. The pumping stations are 
designed to supply the peak day demand, proportioned as 
follows—McPhillips (40%), MacLean (30%) and Wilkes (30%). Each high-
lift pump station would have two duty pumps and one standby. 
Optimization potential would include common variable speed pumps as 
standbys. 

For the Deacon Reservoir alternative, the existing Deacon Booster Pump 
Station could easily be converted to a finished water pump station, with 
the following modifications: 

• Addition of two new pumps to the Branch I supply piping (none 
exist now but the space is available) 

• Addition of a surge control tower to Branch I aqueduct (similar to 
existing tower for Branch II) 

• Replacement of the three existing pumps on the Branch II piping 
with larger impellers and motors 

The clearwell for each WTP alternative is sized at 15 ML, providing a 
balancing volume between the variable combined pumping rates of the 
pumping stations and the constant production rate of the WTP. The 
clearwell is not required to provide contact time for disinfection. 

file:///I|/interhom/don/convert_to_pdf/drink_water_qual_enhan_prog_rpt.htm (34 of 48) [11/30/2001 8:50:24 AM] 



Drinking Water Quality Enhancement Program - Executive Summary and Summary Report 

Water Treatment Residuals 
Some or all of Residuals Streams 
the plant The following residuals streams will be generated by the water 
residuals will treatment process: 

go to the • Filter backwash 
sanitary sewer • Filter-to-waste 

• DAF floatsystem 
Each of the residuals streams would be expected to contain the following 
components in widely varying quantities: 

• Natural turbidity particles removed by the filters 